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EMC TEST REPORT
No. 150500694SHA-001

Applicant : NINGBO COMEN ELECTRONICS
TECHNOLOGY CO., LTD
No0.599 Jinda Road, Zhenhai Economic
Development Zone, 315221 Ningbo, P.R. China

Manufacturer : NINGBO COMEN ELECTRONICS
TECHNOLOGY CO., LTD
No0.599 Jinda Road, Zhenhai Economic
Development Zone, 315221 Ningbo, P.R. China
Product Name : Adaptor
Type/Model : PA-US1-01W, PA-USA-01W
TEST RESULT : PASS

SUMMARY

The equipment complies with the requirements according to the following standard(s)
or specification:

47CFR Part 15 (2014): Radio Frequency Devices (Subpart C)

ANSI C63.10 (2013): American National Standard of Procedures for Compliance
Testing of Unlicensed Wireless Devices

RSS-247 Issue 1 (May 2015): Digital Transmission Systems (DTSs), Frequency
Hopping Systems (FHSs) and Licence-Exempt Local Area Network (LE-LAN)
Devices

RSS-Gen Issue 4 (December 2014): General Requirements for Compliance of Radio
Apparatus

Date of issue: July 20, 2015

Prepared by: Reviewed by:

New—

Nemo Li (Project Engineer) Daniel Zhao (Reviewer)
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Description of Test Facility
Name: Intertek Testing Service Limited Shanghai
Address: Building No.86, 1198 Qinzhou Road(North), Shanghai 200233, P.R.
China

FCC Registration Number: 236597
IC Assigned Code: 2402B-1

Name of contact: Jonny Jing
Tel: 86 21 61278271
Fax: 86 21 54262353
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1 GENERAL INFORMATION

1.1 Description of Client

Applicant

Name of contact
Tel

Fax

Email

Manufacturer

NINGBO COMEN ELECTRONICS TECHNOLOGY
CO., LTD

No0.599 Jinda Road, Zhenhai Economic Development
Zone, 315221 Ningbo, P.R. China

Mark Shi

86 574 86627858
86 574 86627878
rd@commen.com

NINGBO COMEN ELECTRONICS TECHNOLOGY
CO., LTD

No0.599 Jinda Road, Zhenhai Economic Development
Zone, 315221 Ningbo, P.R. China

1.2 Identification of the EUT

Product Name
Type/model
FCCID

IC

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

Adaptor

PA-US1-01W, PA-USA-01W
XK8-PAUS101W
8476A-PAUS101W

TTRF15.247_V1
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1.3 Technical Specification

Operation Frequency
Band
Type of Modulation

EUT Modes of
Modulation
Channel Number

Description of EUT

Port identification

Antenna

Rating
Category of EUT
EUT type

Sample received date

Sample Identification
No
Date of test

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

2400~2483.5 MHz;

CCK,BPSK,QPSK,DSSS,OFDM

802.11b/g;

802.11n HT20, 802.11n HTA40;

Test report no. 150500694SHA-001
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11Channel for 2412MHz~2462MHz for 11b,119,11n

(HT20);

7 Channel for 2422MHz~2452MHz for 11n(HT40);
The EUT is an adaptor containing Wi-Fi module and has

only one model.
Power ports

PCB antenna, 2.18dBi

110-125V~, 60Hz
Class B

X Table top
[ ] Floor standing
May 28, 2015

May 28, 2015 — June 18, 2015

TTRF15.247_V1
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2 TEST SPECIFICATIONS
2.1 Standards or specification

47CFR Part 15 (2014)

RSS-247 Issue 1 (May 2015)
RSS-Gen Issue 4 (December 2014)
ANSI C63.10 (2013)

KDB 558074 (v03r03)

2.2 Mode of operation during the test

While testing transmitting mode of EUT, the internal modulation and continuously
transmission was applied.

The lowest, middle and highest channel were tested as representatives.

Freq. Band Modulation Lowest(MHz) | Middle(MHz) | Highest(MHz)
802.11b 2412 2437 2462
2400-2483.5 802.11g 2412 2437 2462
MHz 802.11n(HT20) 2412 2437 2462
802.11n(HT40) 2422 2437 2452

Test software setting:

The power level setting for 802.11b/g/n is used with SecureCRT software offered by
the manufactory.

Mode 1 Fr(e'\(jlul_e'zg)cy Power level Setting Note
2412 32 R
802.11b 2437 32 -
2462 32 -
2412 32 -
802.11¢ 2437 32 -
2462 32 -
2412 32 -
802.11n(HT20) 2437 32 -
2462 32 R
2422 32 -
802.11n(HT40) 2437 32 -
2452 32 -

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
TTRF15.247_V1
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Data rate VS Power

The pre-scan for the conducted power with all rates in each modulation and bands was
used, and the worst case was found and used in all test cases.

After this pre-scan,we choose the following table of the data rata as the worst case.

Freq. Band Modulation Worst case data rate
802.11b 1Mbps
802.11g 6Mbps

A 802.11n(HT20) MCSO0
802.11n(HT40) MCSO0
Duty cycle:
Duty cycle Duty cycle(x) Duty cycle factor (dB)
802.11b 1.00 0.00
802.11g 1.00 0.00
802.11n20 1.00 0.00
802.11n40 1.00 0.00
2.3 Test software list
Test Items Software Manufacturer Version
Conducted ESxS-K1 R&S V2.1.0
emission
Radiated ES-K1 R&S V171
emission
2.4 Test peripherals list
Item No. Name Band and Model Description

Only used for
1 Laptop computer HP ProBook 6470b configure, not used
during the test

2 Incandescent lamp - -

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
TTRF15.247_V1
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2.5 Instrument list
Equipment Type Manu. Internal no. Cal. Date Due date
Test Receiver ESCS 30 R&S EC 2107 2014-10-21 2015-10-20
Test Receiver | ESIB 26 R&S EC3045 | 2014-10-20 | 2015-10-19
Test Receiver | ESCI 7 R&S EC4501 | 2014-12-29 | 2015-12-28
Spectrum N9010 Agilent EC4890 | 2014-10-21 | 2015-10-20
Analyzer
Spectrum E4446 Agilent / 2014-10-21 | 2015-10-20
Analyzer
Power meter ML 2495A Anritsu EC 4895 2014-10-21 2015-10-20
A.M.N. ESH2-Z5 R&S EC 3119 2015-1-9 2016-1-8
Bilog Antenna | CBL 6112D TESEQ EC 4206 2015-5-15 2016-5-14
Horn antenna HF 906 R&S EC 3049 2015-5-12 2016-5-11
Pre-amplifier | Pre-amp 18 R&S EC 3222 2015-4-11 2016-4-10
Pre-amplifier | Tpa0118-40 R&S | EC4792-2 | 2015-4-11 | 2016-4-10
Log-period AT 1080 AR EC3044-7 | 2015521 | 2016-5-20
antenna
Biconical 3109PX ETS EC3564 | 2014-8-25 | 2015-8-24
antenna
Semi-anechoic i Albatross | £ 3048 | 20155-20 | 2016-5-19
chamber project
Shielded room - Zhongyu EC 2838 2015-1-12 2016-1-11
Shielded room - Zhongyu EC 2839 2015-1-12 2016-1-11
High Pass WHKX L
. 1.0/15G- Wainwright | EC4297-1 2015-2-1 2016-1-31
Filter
10SS
High Pass WHKX L
. 2.8/18G- Wainwright | EC4297-2 2015-2-1 2016-1-31
Filter
12SS
H'gihl oo e es | Wainwright | EC4207-3 | 201521 | 2016-1-31
WRCGV
B et ooy | Wainwright | EC4207-4 | 201521 | 2016-1-31
35/10SS
MXG Analog N5181A | KEYSIGHT | EC5338-2 | 2014-11-7 2015-11-6
Signal
Generator
MXG Vector N51812B KEYSIGHT EC5175 2014-12-30 2015-12-29
Signal
Generator
Power sensor | U2021XA | KEYSIGHT | EC5338-1 | 2014-10-2 2015-10-1
PXA Signal N9030A | KEYSIGHT | EC5338 | 2014-11-18 | 2015-11-17
Analyzer

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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2.6 Test Summary
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This report applies to tested sample only. The test results have been compared
directly with the limits, and the measurement uncertainty is recorded. This
report shall not be reproduced in part without written approval of Intertek
Testing Service Shanghai Limited.

FCC
TEST ITEM REFERANCE IC REFERANCE RESULT
Minimum 6dB Bandwidth RSS-247 Issue 1
& Occupied bandwidth 15.247(2)(2) Annex 5.2 Pass
Maximum peak output RSS-247 Issue 1
power 15.247(b) Pass
Annex 5.4
Power spectrum density RSS-247 Issue 1
15.247(e) Pass
Annex 5.2
. o RSS-Gen Issue 4
Radiated emission 15.205 & 15.209 Pass
Clause 8.9
iogi - RSS-247 Issue 1
Emission outside the 15.247(d) Pass
frequency band Annex 5.5
i RSS-Gen Issue 4
Power Im_e c_onducted 15.907 Pass
emission Clause 8.8
. . RSS-Gen Issue 4
Occupied bandwidth - Tested

Clause 6.6

Notes: 1: NA =Not Applicable

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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3  Minimum 6dB Bandwidth

Test result: Pass

3.1 Limit

For systems using digital modulation techniques that may operate in the 902 - 928
MHz, 2400 - 2483.5 MHz and 5725 - 5850 MHz bands, the minimum 6 dB bandwidth
shall be at least 500 kHz.

3.2 Test Configuration

Spectrum Analyzer

RF input

&

EUT

™

Antenna connector

3.3 Test Procedure and test setup

The minimum 6dB bandwidth per FCC §15.247(a)(2) is measured using the Spectrum

Analyzer according to DTS test procedure of “KDB558074 DO1 DTS Meas Guidance
v03r03” for compliance to FCC 47CFR 15.247 requirements(clause 8.2).

a) Set RBW =100 kHz.

b) Set the video bandwidth (VBW) >3 x RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that
are attenuated by 6 dB relative to the maximum level measured in the fundamental
emission.

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
TTRF15.247_V1
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3.4 Test Protocol
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Temperature: 25°C
Relative Humidity: 55 %
Minimum 6dB Bandwidth Lirmit
Mode Channel (MHz) (I\'/HI;S
Port0 Port 1 Port 2
L 9.12 - - >05
802.11b M 9.12 - - >05
H 9.12 - - >05
Channel L
® RBW 100 kH=z Marker 1 [T1 ]
:0 Off etm 11{5 dB — Marker-2 [Tl -
= |, 3. “"YJ“ + 3LUU;8 Si jiz
D1 -4.15 dBm P [P i
(;enter 2.412 GHz 4 MHz/ Span 40 MHz

Date: 11.JUN.2015

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

15:45:22

TTRF15.247_V1
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Date:

Date:

Channel M

Test report no

. 150500694SHA-001
Page 13 of 94

RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.23 dB
Ref 20 dBm Att 30 dB SWT 5 ms 9.120000000 MHz
20 Offpet 11(5 dB Marker| 1 [T1
—4L00 dBm
Lo 432440000 CH
5 Marker| 2 [T1
1183 dBm
Lo N A T
T U"‘\I I BE ATUPUU GHZ
D1 -4.17 dBm T k
F-10 N \A
F-20 ([l \
--30
B \1\\1/\"\«
hebon MNJ\J\N/ Pl dotid pdh g
F-60
-70
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz
11.JUN.2015 15:47:22
RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -3.37 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.457440000 GHz
20 Offpet 11(5 dB Marker| 2 [T1
1173 dBm
Lo 462480000 cH
- Delta [L [T1 ]
Y -0}190 aB
Lo b Ha
L 1 J ILOUUTPUU TIHZ
D1 —4.2[7 dBm X )
F-20 / x‘
-30
F-40 / \1
et oD m..-m...nmm‘Jj \\HV\H' b A
&0
70
-80
Center 2.462 GHz 4 MHz/ Span 40 MHz

11.JUN.2015

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

15:45:09

TTRF15.247_V1
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Minimum 6dB Bandwidth Limit
Mode Channel (MHz) (I\I/Inll;z§
Port0 Port 1 Port 2
L 16.48 - - >05
802.11¢g M 16.44 - - >05
H 16.48 - - >05
Channel L
® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.20 dB
Ref 20 dBm Att 30 dB SWT 5 ms 16.480000000 MHZ
zo Offket 1115 dB Marker| 1l [T1
| % Marker| 2 [T}O R
- 51 —6. a7 dﬁmfl‘”‘l”’k"w“" } j""'“"ﬂlr\‘
i -
C_enter 2.412 GHz 4 MHz/ Span 40 MHZ

Date: 11.JUN.2015 15:50:30

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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Channel M

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.12 dB
Ref 20 dBm Att 30 dB SWT 5 ms 16.440000000 MHzZ

20 Offpet 11(5 dB Marker| 1 [T1
—6F44 dBm
10 4 c0hon cE

Marker| 2 [T1
—-0}25 dBm

2
D1 -6.26 dBm 1'\“‘\IAVANLM‘-¢/L«'I‘,\L\J,W\L DL h l# CTIIGU T GEZ

e T

F-60

70

-80

Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 11.JUN.2015 15:52:03

Channel H

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -5.9% dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.453760000 GHz
20 Offpet 11(5 dB Marker| 2 [T1
-0F31 dBm
10 Aeeoe QD00 (=H
Delta L [T1
L& 2 : é 19 4B
[rz=v) _

IO 25UUTUPUT FHZ
Il ke n

. D1 —-6. 31 d_Br"/ T\

&0

70

-80

Center 2.462 GHz 4 MHz/ Span 40 MHz

Date: 11.JUN.2015 15:53:13

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
TTRF15.247_V1
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Minimum 6dB Bandwidth Limit
Mode Channel (MHz) (I\I/Irrll;zi
Port0 Port 1 Port 2
L 17.68 - - >05
802.11n(HT20) M 17.72 - - >05
H 17.76 - - >05
Channel L
® RBW 100 kH=z Delta 1 [T1 ]
20 Offpet 11{5 dB Marker| 1 [T1
™ Marker ;ﬂ[;lﬂ —
T o é T Ty 78 ii iij
D1 -6.68 d.Br"%""‘LI‘I"ML’MJ&"i M”\.\‘
;;I:C;WM' o g V“"WHMNWWN
Center 2.412 GHz 4 MHz/ Span 40 MHz

Date:

11.JUN.2015 15:54:40

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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® RBW 100 kHz Delta 1 [Tl ]
VBW 300 kHz 0.47 dB
Ref 20 dBm Att 30 dB SWT 5 ms 17.720000000 MHz
20 Offpet 11(5 dB Marker| 1 [T1
=7F30 dBm
1o 4z2120bh00 EH
Marker| 2 [T1
P
2 -0}26 dBm
&= |, Z
"""\M a7 UTpUT GHZ
D1 6.2 d_Brr}NJ”hUj"“‘L"W"N “l‘l‘ y
L 1o ! | *
L 20 .', \

/

F-60

70

-80

Center 2.437 GHz

Date: 11.JUN.2015 15:55:55

4 MHz/

Channel H

Span 40 MHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -6.61 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.453120000 GHz
20 Offpet 11(5 dB Marker| 2 [T1
-0l32 dBm
10 AdeeoeQnnn o
Delta L [T1
2 : g) 31 dB
&= |, E
R l ‘ ‘ l 17 7o UUTPUU FIHZ
L
01 —6.3p cmmild I ol 4 ay
L 1o [ | 3
L 20 JI \

/

W]

--60

I-70

-80

Center 2.462 GHz

Date: 11.JUN.2015 15:57:02

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

4 MHz/

Span 40 MHz

Page 17 of 94
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Minimum 6dB Bandwidth .
Mode Channel (MHz) (LI\I/mS
Port0 Port 1 Port 2
L 36.16 - - >0.5
802.11n(HT40) M 36.32 - - >0.5
H 36.40 - - >0.5
Channel L

RBW 100 kHz Markesr 1 [T1 ]

VBW 300 kHz

-9.88 dBm

Ref 20 dBm Att 30 dB SWT 10 ms 2.404080000 GHz
20 Offfpet 11{(5 dB Marker| 2 [T1
—-3159 dBm
10 430760000 cm
Delta [L [T1
o : g) 89 dB
& |,
O ToUUUT U FIEZ
LU AN
e D1 -0 clo AP
20 / ‘\
F-30 / \
- w" WMM‘M’M
F-50
--60
-70
-80
Center 2.422 GHz 8 MHz/ Span 80 MHz

Date: 11.JUN.2015 1¢:00:03

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 1.18 dB
Ref 20 dBm Att 30 dB SWT 10 ms 36.320000000 MHz

20 Offpet 11(5 dB Marker| 1l [T1
-9172 dBm
Fio 41296000 EH

Marker( 2 [T1
[ 3137 aB
- 3l

= |,

I

BEES QU PUT GHZ

|
|

- &0

70

—-80

Center 2.437 GHz

Date: 11.JUN.2015 16:01:18

g8 MHz/

Channel H

Span 80 MHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -9.46 dBm
Ref 20 dBm Att 30 dB SWT 10 ms 2.433760000 GHz
20 Offpet 11(5 dB Marker| 2 [T1
-3l 44 dBm
Fio 4ee7e0bh00 GH
Delta L [T1
: ]1 24 dB
&= |,
O aUTUUTPUT TIHZ
LU | AU UL
e Nl -9 a1 AR
F-20 / \\
F-30 / \
b’ ol
F-50
&0
-70
-850

Center 2.452 GHz

Date: 11.JUN.2015 16:02:52

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

8 MHz/

Span 80 MHz

Page 19 of 94
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4  Maximum Conducted Output power

Test result:  Pass

4.1 Testlimit

[_] For frequency hopping systems operating in the 2400-2483.5 MHz band
employing at least 75 non-overlapping hopping channels, and all frequency hopping
systems in the 5725-5850 MHz band: 1 watt

[_] For all other frequency hopping systems in the 2400-2483.5 MHz band: 0.125
watts

X For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands: 1 Watt (EIRP: 4 watt).

If the transmitting antenna of directional gain greater than 6dBi is used, the power
shall be reduced by the amount in dB that the directional gain of the antenna exceeds
6dBi. If there have a beam forming type, the limit should be the minimum of 30dBm
and 30+ (6 —antenna gain-beam forming gain).

4.2 Test Configuration

Power meter

RF input

&

EUT

™

Antenna connector

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
TTRF15.247_V1
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4.3 Test procedure and test setup

The EUT was tested according to DTS test procedure of “KDB558074 D01 DTS
Meas Guidance v03r03” for compliance to FCC 47CFR 15.247 requirements (clause
9.1.2).

The maximum peak conducted output power may be measured using a broadband
peak RF power meter. The power meter shall have a video bandwidth that is greater
than or equal to the DTS bandwidth andshall utilize a fast-responding diode detector.

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
TTRF15.247_V1
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4.4  Test protocol
Temperature: 25°C
Relative Humidity: 55 %
Reading (dBm) Total Limit
Mode Channel Power 4B
Port0 | Portl | Port2 (dBm) (dBm)
L 16.34 - - 16.34 30
802.11b M 16.80 - - 16.80 30
H 16.65 - - 16.65 30
Reading (dBm) Total Limit
Mode Channel Power dB
Port0 | Portl | Port2 (dBm) (dBm)
L 23.90 - - 23.90 30
802.11g M 24.19 - - 24.19 30
H 24.13 - - 24.13 30
Reading (dBm) Total Limit
Mode Channel Power 4B
Port0 | Portl | Port2 (dBm) (dBm)
L 23.49 - - 23.17 30
?g%g;‘ M 24.15 - i 23.45 30
H 24.09 - - 23.43 30
Reading (dBm) Total Limit
Mode Channel Power dB
Port0 | Portl | Port2 (dBm) (dBm)
L 23.17 - - 23.17 30
?&%g‘ M 2345 | - : 23.45 30
H 23.43 - - 23.43 30

The maximum EIRP of the EUT = 24.19dBm + 2.18dBi = 26.37dBm = 433.51mW
which is lower than the EIRP limit of RSS-247.

Note:
Reading port x (mW) = 10 ” (reading port x (dBm)/10
x=0,1,2.
Total Power (mW) = reading port 0 (mW) + reading port 1 (mW) + reading port
2 (mMW)

Total power (dBm) = 10 * log (Total power (mW))

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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5 Power spectrum density

Test result: Pass

5.1 Testlimit

For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8dBm in any 3 kHz band
during any time interval of continuous transmission.

If the transmitting antenna of directional gain greater than 6dBi is used, the power
shall be reduced by the amount in dB that the directional gain of the antenna exceeds
6dBi. If there have a beam forming type, the limit should be the minimum of
8dBm/MHz and 8+ (6 —antenna gain-beam forming gain).

5.2 Test Configuration

Spectrum Analyzer

RF input

&

EUT

™

Antenna connector

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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5.3 Test procedure and test setup

The power output per FCC §15.247(e) was tested according to DTS test procedure of

“KDB558074 D01 DTS Meas Guidance v03r03” (clause 10.2) for compliance to FCC
47CFR 15.247 requirements.

a) Set analyzer center frequency to DTS channel center frequency.

b) Set the span to 1.5 times the DTS bandwidth.

c) Set the RBW to: 3 kHz < RBW < 100 kHz.

d) Set the VBW >3 x RBW.

e) Detector = peak.

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

i) Use the peak marker function to determine the maximum amplitude level within the
RBW.

j) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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5.4 Test Protocol
Temperature: 25°C
Relative Humidity: 55 %
PSD (dBm Total _—
hecs Channel S50 vol || Portd || Portz || Lol é'er%t)
(dBm)
L 1.71 - - 1.71 8
802.11b M 1.92 - - 1.92 8
H 2.26 - - 2.26 8

Note 1:
PSD port x (mW) =10~ (PSD port x (dBm)/10; x =0, 1, 2.
Total PSD (mW) = PSD port 0 (mW) + PSD port 1 (mW) + PSD port 2 (mW)
Total PSD (dBm) = 10 * log (Total PSD (mW))

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 1.71 dBm
Ref 20 dBm Att 30 4B SWT 2.5 ms 2.413484000 GHz
z0 Offpet 11(5 dB
10
i
p1ax ] Lo a4l B 2 a0

P A s
fa i

-30

F-40

-50

--60

I-70

-80

Center 2.412 GHz 1.4 MHzZ/ Span 14 MHz

Date: 11.JUN.2015 16:25:48

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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Channel M

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 1.9z dBm

Ref 20 dBm Att 30 dB SWT 2.5 ms 2.437476000 GHz

20 Offpet 11|15 dB

1
b

/\,JL/\JU N J‘W"\ = wuufu\\i\ﬁ\.\
10

B I

Y
20
F-40
-s0
-s0
F-70
-80
Center 2.437 GHz 1.4 MHz/ Span 14 MHz
Date: 11.JUN.2015 16:26:30
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 2.26 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.462476000 GHz

20 Offfpet 11|5 dB

:
o |, \ A 1T ph oy

2 AR n
LU WL A\ B Aad U V~JkAJk«J\_J
e \l iy

1 W™

-30

F-40

--60

I-70

-80

Center 2.462 GHz 1.4 MHzZ/ Span 14 MHZz

Date: 11.JUN.2015 16:27:14

FCC ID: XK8-PAUS101W
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PSD (dBm Total Limi
Mode Channel PSD d'm't
Port 0 Port 1 Port 2 (dBm) (dBm)
L -0.41 - - -0.41 8
802.119g M -0.55 - - -0.55 8
H -0.18 - - -0.18 8

Note 1:
PSD port x (mW) =10~ (PSD port x (dBm)/10; x =0, 1, 2.
Total PSD (mW) = PSD port 0 (mW) + PSD port 1 (mW) + PSD port 2 (mW)
Total PSD (dBm) = 10 * log (Total PSD (mW))

Channel L
® REW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -0.41 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.417000000 GHz

z0 Offget 11(5 dB

10

i
== |,

|| b i
i y
J g

L~A00

- 50

--60

70

-80

Center 2.412 GHz 2.5 MHzZ/ Span 25 MHz

Date: 11.JUN.2015 1€:28:15

FCC ID: XK8-PAUS101W
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Channel M

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -0.55 dBm

Ref 20 dBm Att 30 dB SWT 2.5 me 2.444500000 GHz

20 Offfpet 11|5 dB

10

-80

Center 2.437 GHz 2.5 MHz/ Span 25 MHz

Date: 11.JUN.2015 16:29:19

Channel H

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -0.18 dBm

Ref 20 dBm Att 30 dB SWT 2.5 me 2.463500000 GHz

20 Offfpet 11|5 dB

10

/VJWMMWM bsafdrindions)

L \

-50

I-70

-80

Center 2.462 GHz 2.5 MHzZ/ Span 25 MHz

Date: 11.JUN.2015 16:30:01
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PSD (dBm Total Limi

Mode Channel PSD d'm't
Port 0 Port 1 Port 2 (dBm) (dBm)

L -0.31 - - -0.31 8

%Eﬁéég‘ M 013 : - 013 8

H -0.11 - - -0.11 8

Note 1:

PSD port x (mW) =10~ (PSD port x (dBm)/10; x =0, 1, 2.
Total PSD (mW) = PSD port 0 (mW) + PSD port 1 (mW) + PSD port 2 (mW)
Total PSD (dBm) = 10 * log (Total PSD (mW))

® REW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -0.31 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.419452000 GHz
20 offfet 115 aB
10
.
=3 |, -

FMWW WMMWV\

| \
i Wi

- 50

--60

70

-80

Center 2.412 GHz 2.7 MHzZ/ Span 27 MHz

Date: 11.JUN.2015 1¢:30:43

FCC ID: XK8-PAUS101W
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Channel M

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -0.13 dBm

Ref 20 dBm Att 30 dB SWT 5 ms 2.444506000 GHz

20 Offfpet 11|5 dB

10

-, - - ol s
PRI A

-80

Center 2.437 GHz 2.7 MHz/ Span 27 MHz

Date: 11.JUN.2015 16:31:23

Channel H

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -0.11 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.469452000 GHz
20 Offpet 11(5 dB
Fio
)
= JL\MNM MMA}\M
F-10 / . \
F-z0 / \\
I-30
Tl sl il
N ..
-50
|-s0
-70
-80
Center 2.462 GHz 2.7 MHzZ/ Span 27 MHz

Date: 11.JUN.2015 16:32:17
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PSD (dBm Total Limi

Mode Channel PSD d'm't
Port 0 Port 1 Port 2 (dBm) (dBm)

L -3.48 - - -3.48 8

E(‘E'ZT%;‘ M 319 : - 3.19 8

H -3.30 - - -3.30 8

Note 1:

PSD port x (mW) =10~ (PSD port x (dBm)/10; x =0, 1, 2.
Total PSD (mW) = PSD port 0 (mW) + PSD port 1 (mW) + PSD port 2 (mW)
Total PSD (dBm) = 10 * log (Total PSD (mW))

Channel L
® REW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -3.48 dBm
Ref 20 dBm Att 30 dB SWT 10 ms 2.439490000 GHz

z0 Offget 11(5 dB

10

== |,

L bl [l
1 \

Y Wb

- 50

--60

70

-80

Center 2.422 GHz 5.5 MHzZ/ Span 55 MHz

Date: 11.JUN.2015 1¢:33:24
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Channel M

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -3.19 dBm

Ref 20 dBm Att 30 dB SWT 10 ms 2.454490000 GHz

20 Offfpet 11|5 dB

10

| \

A o’ VYT

-50

F-60

70

-80

Center 2.437 GHz 5.5 MHz/ Span 55 MHz

Date: 11.JUN.2015 16:34:20

Channel H

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -3.30 dBm

Ref 20 dBm Att 30 dB SWT 10 ms 2.469490000 GHz

20 Offfpet 11|5 dB

10

|/ \

-50

I-70

-80

Center 2.452 GHz 5.5 MHz/ Span 55 MHz

Date: 11.JUN.2015 16:35:00

FCC ID: XK8-PAUS101W
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6 Emission outside the frequency band

Test result: Pass

6.1 Testlimit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within
the band that contains the highest level of the desired power.

6.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

6.3 Test procedure and test setup

The EUT was tested according to DTS test procedure of “KDB558074 D01 DTS
Meas Guidance v03r03” (clause 11.0) for compliance to FCC 47CFR 15.247
requirements.

Reference level measurement

Establish a reference level by using the following procedure:

a) Set instrument center frequency to DTS channel center frequency.
b) Set the span to > 1.5 times the DTS bandwidth.

¢) Set the RBW = 100 kHz.

d) Set the VBW >3 x RBW.

e) Detector = peak.

) Sweep time = auto couple.

g) Trace mode = max hold.

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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h) Allow trace to fully stabilize.

1) Use the peak marker function to determine the maximum PSD level.

Note that the channel found to contain the maximum PSD level can be used to
establish the reference level.

Emission level measurement

a) Set the center frequency and span to encompass frequency range to be measured.
b) Set the RBW = 100 kHz.

c¢) Set the VBW >3 x RBW.

d) Detector = peak.

e) Sweep time = auto couple.

) Trace mode = max hold.

g) Allow trace to fully stabilize.

h) Use the peak marker function to determine the maximum amplitude level.

Ensure that the amplitude of all unwanted emissions outside of the authorized
frequency band (excluding restricted frequency bands) are attenuated by at least
the minimum requirements specified in 11.1 a) or 11.1 b). Report the three highest
emissions relative to the limit.

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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6.4 Test Protocol
Temperature: 25°C
Relative Humidity: 55 %
Results Limit
Mode Channel (dB) (ldn;)s
Port0 Port 1 Port 2
L 46.95 - - >20
802.11b M 45.01 - - >20
H 48.40 - - >20
Channel L
® RBW 100 kHz Marker 1 [T1 ]

z0 Offget 11(5 dB

. M
L u

M)

-80

T2

Start 2.3 GHz 20 MHz/

Date: 11.JUN.2015 1€:39:08

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

Step 2.5 GHz

TTRF15.247_V1




Intertek

@

RBW 100 kHz
VBW 300 kHz

Test report no. 150500694SHA-001
Page 36 of 94

Marker 1 [T1 ]

-44.88 dBm

Ref 20 dBm Att 30 dB SWT 700 ms 4.830310000 GH=z
20 Offfet 11 dB
1o
o= |,
-10
D1l -18.2% dBm
20
I-30
I-40
1]
SR AN I AVAMWWMMWMMM
I-60
70
F2
F
-80 |
Start 1 MHz 699.9 MHz/ Stop 7 GHz
Date: 11.JUN.2015 1¢:40:37

rﬁ Keysight Spectrum Analyzer - Swept SA
1 500 DC

CORREC

RF
Marker 1 9.884500000000 GHz

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 7.000 GHz
#Res BW 100 kHz

MSG

PNO: Fast
IFGain:Low

[ SENSE:INT] |

ALIGN AUTO

7 Trig: Free Run
#Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>1/1

#VBW 300 kHz

Iﬂlﬂlﬁl

Peak Search

NextPeak

Mkr1 9.884 5 GHz

-54.190 dBm | —

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Stop 11.000 GHz

Sweep 13.33 ms (40001 pts) |

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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ri Keysight Spectrum Analyzer - Swept SA
| RF__ [500 DC

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 11.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 13.640200000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avﬁ Type: Log-Pwr
Avg|Hold:>1/1

(=R |

Peak Search

NextPeak

Mkr1 13.640 2 GHz
-54.992 dBm

Next Pk Right
|
Next Pk Left
|
Marker Delta
[
Mkr—CF
|
Mkr—RefLvl

Stop 15.000 GHz

Sweep 13.33 ms (40001 pts) |

=R

ri Keysight Spectrum Analyzer - Swept SA
[ ®F DC

Ref Offset 11.5 dB
Ref 10.00 dBm

Start 15.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 19.475750000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO |11:50:18 AM

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:>1/1

NextPeak

Mkr1 19.475 750 GHz
-51.905 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Mkr—RefLvl

Stop 20.000 GHz

Sweep 18.67 ms (40001 pts) |

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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rﬁ Keysight Spectrum Analyzer - Swept SA
] 50Q DC CORREC [

SENSE:INT] |

ALIGN AUTO

RE
Marker 1 23.507000000000 GHz

PNO: Fast ) 1rig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 20.000 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>1/1

Mkr1 23.507 000 GHz
-52.011 dBm

Stop 25.000 GHz

Sweep 18.67 ms (40001 pts) |

[ | &l

Peak Search |

NextPeak

s |
Next Pk Right

Next Pk Left

Marker Delta
|

Mkr—CF

Mkr—RefLvl

Channel M

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

-47.19 dBm

Ref 20 dBm Att 30 dB SWT 20 ms 2.450800000 GH=z

z0 Offpet 11(5 dB

1o
= |, s

l-10 {[/ \%

D1 -18.[08 dBm i |

|- zo0 { \

F-30 / \

I-40

AA,JI \uu;v T

WS TRSINY VY. Al AU l"xn-v-lf

I-€0

I-70

T2
FlL

-80

Start 2.3 GHz 20 MHz/ Stop 2.5 GHz
Date: 11.JUN.2015 16:41:52
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Marker 1 [T1 ]

-43.09 dBm

Ref 20 dBm Att 30 dB SWT 700 ms 4.870460000 GH=z
20 Offfpet 11{(5 dB
1o
o= |,
-10
D1l -18.08 dBm—
20
I-30
I-40
PRI\ NETITNT RV l*Mnyﬂwlhhﬂkh«dﬂkthﬁL&U\HJVAMhuAukJJ«»mauuvdurAAhd«H
I-60
70
F2
F
-80 |
Start 1 MHz 699.9 MHz/ Stop 7 GHz
Date: 11.JUN.2015 1¢:42:32

rﬁ Keysight Spectrum Analyzer - Swept SA
1 500 DC

CORREC

RF
Marker 1 9.884500000000 GHz

[ SENSE:INT]

| ALIGN AUTO

PNO: Fast L, 1rig: Free Run

IFGain:Low

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 7.000 GHz
#Res BW 100 kHz

=y i_, File <Screen_0024.png> saved

#Atten: 20 dB

#VBW 300 kHz

Iﬂlﬂlﬁl

Peak Search

Avg Type: Log-Pwr
Avg|Hold:>1/1

NextPeak

Mkr1 9.884 5 GHz

-54.190 dBm | —

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Stop 11.000 GHz

Sweep 13.33 ms (40001 pts) |

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1



Intertek

Test report no. 150500694SHA-001
Page 40 of 94

ri Keysight Spectrum Analyzer - Swept SA
| DC

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 11.000 GHz
#Res BW 100 kHz

MSG

CORREC

RF
Marker 1 13.650400000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avﬁ Type: Log-Pwr
Avg|Hold:>1/1

(=R |

Peak Search

NextPeak

Mkr1 13.650 4 GHz
-54.916 dBm

Next Pk Right
|
Next Pk Left
|
Marker Delta
[
Mkr—CF
|
Mkr—RefLvl

Stop 15.000 GHz

Sweep 13.33 ms (40001 pts) |

=R

ri Keysight Spectrum Analyzer - Swept SA
[ ®F DC

Ref Offset 11.5 dB
Ref 10.00 dBm

Start 15.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 19.475750000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO |11:50:55 AM

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:>1/1

NextPeak

Mkr1 19.475 750 GHz
-51.905 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Mkr—RefLvl

Stop 20.000 GHz

Sweep 18.67 ms (40001 pts) |
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rﬁ Keysight Spectrum Analyzer - Swept SA
g 500 DC

RE
Marker 1 23.507000000000 GHz

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 20.000 GHz
#Res BW 100 kHz

CORREC

[ SENSE:INT]

| ALIGN AUTO

PNO: Fast ) 1rig: Free Run

IFGain:Low

#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>1/1

Mkr1 23.507 000 GHz
-52.011 dBm

Stop 25.000 GHz

MSG

Iﬂlﬂlﬁl

Peak Search

NextPeak

s |
Next Pk Right

Next Pk Left

Marker Delta
|
Mkr—CF

Mkr—RefLvl

Sweep 18.67 ms (40001 pts) |

Channel H

RBW 100 kHz
VBW 300 kHz

Marker 1

[Tl

-47.55 dBm

]

Ref 20 dBm Att 30 dB SWT 20 ms 2.376800000 GH=z
z0 Offpet 11(5 dB
Fio
== |, h
f u“w
-10 y \
D1l -17.[74 dBm 1 I
-z0 I \
F-30 l \
F-a0
v w»j, L'\'V
[P0 WA RVLY (TN Sy bt ™Mo L ARt N
|-s0
-70
T2
FlL
-80
Start 2.3 GHz 20 MHz/ Stop 2.5 GHz
Date: 11.JUN.2015 16:43:32
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Marker 1 [T1 ]

-46.14 dBm

Ref 20 dBm Att 30 dB SWT 700 ms 3.248536000 GHz
20 OffFet 11]5 dB
10
o I I
F-10
D1 -17.[74 cBm
-20
-30
F-40
1

SR VURTUNT NI J.WWWWM ik
F-60
l-70

2

¥
-80 |

Start 1 MHz 699.9 MHz/

Date: 11.JUN.2015 1¢:44:00

Stop 7 GHz

rﬁ Keysight Spectrum Analyzer - Swept SA
] 50Q  DC CORREC [

SENSE:INT]

| ALIGN AUTO

RE
Marker 1 8.027300000000 GHz )
PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 7.000 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Iﬂlﬂlﬁl

Peak Search

Avg Type: Log-Pwr
Avg|Hold:>1/1

NextPeak

Mkr1 8.027 3 GHz

-55.574 dBm | —

Next Pk Right
i —

Next Pk Left
| s ——— |

Marker Delta
ey |

Mkr—CF
i |

Mkr—RefLvl
|

Stop 11.000 GHz

Sweep 13.33 ms (40001 pts) |
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ri Keysight Spectrum Analyzer - Swept SA
| RF__ [500 DC

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 11.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 14.226700000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avﬁ Type: Log-Pwr
Avg|Hold:>1/1

(=R |

Peak Search

NextPeak

Mkr1 14.226 7 GHz
-54.888 dBm

Next Pk Right
|
Next Pk Left
|
Marker Delta
[
Mkr—CF
|
Mkr—RefLvl

Stop 15.000 GHz

Sweep 13.33 ms (40001 pts) |

=R

ri Keysight Spectrum Analyzer - Swept SA
[ ®F DC

Ref Offset 11.5 dB
Ref 10.00 dBm

Start 15.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 19.014625000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO |11:51:05 AM

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:>1/1

NextPeak

Mkr1 19.014 625 GHz
-52.494 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Mkr—RefLvl

Stop 20.000 GHz

Sweep 18.67 ms (40001 pts) |

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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rn Keysight Spectrum Analyzer - Swept SA == =
RF 500 DC [ SENSE:INT] | ALIGN AUTC  [11:53:05 AM Aug 07, 2015 T
Marker 1 22.738250000000 GHz ) Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>11
IFGain:Low #Atten: 20 dB

Mkr1 22.738 250 GHz NextPeak
Ref Offset11.5 dB
19 gBiciv Ref 10.00 dBm o o8 B |

LT T T T -
o

ey

Stop 25.000 GHz

Start 20.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 18.67 ms (40001 pts) —l
STATUS

FCC ID: XK8-PAUS101W

IC: 8476A-PAUS101W
TTRF15.247_V1
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Results Limit
Mode Channel (dB) (ldrg)s
Port0 Port 1 Port 2

L 38.89 - - >20

802.11¢g M 44.79 - - >20
H 44 .37 - - >20

Channel L

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz

-39.30 dBm

Ref 20 dBm Att 30 dB SWT 20 ms 2.398400000 GH=z
z0 Offpet 11(5 dB
Fio
=3 |,
-10 ’
L 30 I
1]
F-a0 i
WAl MWVM A M A M AL b
|-s0
-70
T2
FlL
-80
Start 2.3 GHz 20 MHz/ Stop 2.5 GHz
Date: 14.JUN.2015 09:16:59

FCC ID: XK8-PAUS101W

IC: 8476A-PAUS101W

TTRF15.247_V1
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® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -46.16 dBm

Ref 20 dBm Att 30 dB SWT 700 ms 3.388516000 GHz

z0 Offget 11(5 dB

F-10

F-30

-40

SLPIRRNWR IRV BV TYIPETY YW MWFWMWMMW

70

F
-80 |1|

Start 1 MHz 699.9 MHz/ Stop 7 GHz

Date: 14.JUN.2015 09:17:32

[ | &7

Fﬁ Keysight Spectrum Analyzer - Swept SA
U RF c [ SENSE:INT] | ALIGN AUTO

Marker 1 8.950400000000 GHz ) Avg Type: Log-Pwr
PNO: Fast (] Trig: Free Run Avg|Hold:>1/1

IFGain:Low _ #Atten: 20 dB

Peak Search

Mkr1 8.950 4 GHz NextPeak
Ref 10.00 dBm 89504 GHz |

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Start 7.000 GHz Stop 11.000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)]
E STATUS

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
TTRF15.247_V1
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ri Keysight Spectrum Analyzer - Swept SA
| RF__ [500 DC

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 11.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 14.226700000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avﬁ Type: Log-Pwr
Avg|Hold:>1/1

(=R |

Peak Search

NextPeak

Mkr1 14.226 7 GHz
-54.888 dBm

Next Pk Right
|
Next Pk Left
|
Marker Delta
[
Mkr—CF
|
Mkr—RefLvl

Stop 15.000 GHz

Sweep 13.33 ms (40001 pts) |

=R

ri Keysight Spectrum Analyzer - Swept SA
[ ®F DC

Ref Offset 11.5 dB
Ref 10.00 dBm

Start 15.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 19.014625000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO |11:51:14 AM

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:>1/1

NextPeak

Mkr1 19.014 625 GHz
-52.494 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Mkr—RefLvl

Stop 20.000 GHz

Sweep 18.67 ms (40001 pts) |

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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rﬁ Keysight Spectrum Analyzer - Swept SA
g 500 DC

RE
Marker 1 22.738250000000 GHz

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 20.000 GHz
#Res BW 100 kHz

MSG

CORREC

[ SENSE:INT]

| ALIGN AUTO

PNO: Fast ) 1rig: Free Run

IFGain:Low

#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>1/1

Mkr1 22.738 250 GHz
-51.609 dBm

Stop 25.000 GHz

Sweep 18.67 ms (40001 pts) |

Iﬂlﬂlﬁl

Peak Search

NextPeak

it i s |
Next Pk Right
|

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Channel M

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

-46.83 dBm

Ref 20 dBm Att 30 dB SWT 20 ms 2.324800000 GH=z

z0 Offpet 11(5 dB

1o
=3 |,

-10 I ‘

=1 L 29 T [ »\

-30 I \

I-40 J, 'l

7 NmJuJJML \qkﬁ

I Achses, ..In.u. o AR A Ay o i Q\W@W

I-€0

I-70

T2
FlL

-80

Start 2.3 GHz 20 MHz/ Stop 2.5 GHz
Date: 14.JUN.2015 09:18:35

FCC ID: XK8-PAUS101W

IC: 8476A-PAUS101W

TTRF15.247_V1
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RBW 100 kHz
VBW 300 kHz
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Marker 1 [T1 ]

-45.34 dBm

Ref 20 dBm Att 30 dB SWT 700 ms 4.564348000 GH=z
20 Offfpet 11{(5 dB
1o
o= |,
-10
— LT 20 - TIDTIE
I-30
I-40
1
M s TP P P T s M"’W‘J’WMNMMWW
I-60
70
F2
F
-80 |
Start 1 MHz 699.9 MHz/ Stop 7 GHz
Date: 14.JUN.2015 09:19:00

m Analyzer - Swept SA

[ | &7

Fﬁ Keysight Spectru
{ RF

Ref Offset11.5 dB
Ref 10.00 dBm

Start 7.000 GHz
#Res BW 100 kHz

MSG

Marker 1 8.927600000000 GHz

[ SENSE:INT] |

ALIGN AUTO

Trig: Free Run

PNO: Fast ()
™ #Atten: 20 dB

IFGain:Low

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>1/1

Peak Search

NextPeak

Mkr1 8.927 6 GHz
-54.300 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Stop 11.000 GHz

Sweep 13.33 ms (40001 pts)]
STATUS

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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ri Keysight Spectrum Analyzer - Swept SA
| RF__ [500 DC

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 11.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 14.226700000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avﬁ Type: Log-Pwr
Avg|Hold:>1/1

(=R |

Peak Search

NextPeak

Mkr1 14.226 7 GHz
-54.888 dBm

Next Pk Right
|
Next Pk Left
|
Marker Delta
[
Mkr—CF
||
Mkr—RefLvl

Stop 15.000 GHz

Sweep 13.33 ms (40001 pts) |

=R

ri Keysight Spectrum Analyzer - Swept SA
[ ®F DC

Ref Offset 11.5 dB
Ref 10.00 dBm

Start 15.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 19.253750000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO |11:51:19 AM

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:>1/1

NextPeak

Mkr1 19.253 750 GHz
-52.348 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Mkr—RefLvl

Stop 20.000 GHz

Sweep 18.67 ms (40001 pts) |

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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rﬁ Keysight Spectrum Analyzer - Swept SA
] 50Q DC CORREC [

SENSE:INT] |

ALIGN AUTO

RF
Marker 1 22.218000000000 GHz )
PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 20.000 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>1/1

Mkr1 22.218 000 GHz

-52.226 dBm

Stop 25.000 GHz

Sweep 18.67 ms (40001 pts)

Iﬂlﬂlﬁl

Peak Search

NextPeak

it i s |
Next Pk Right
|

Next Pk Left

Marker Delta
|

Mkr—CF

Mkr—RefLvl

e

Channel H

RBW 100 kHz
VBW 300 kHz

Marker 1

[T1 ]
-45.55 dBm

Ref 20 dBm Att 30 4B SWT 20 ms 2.486400000 GHz
z0 Offpet 11(5 dB
Fio
=3 |,
L 10 /ru“ \
o T [ p=nay
L 30 / \
F-a0
WH\ 1
M
[WVEVARY, 'YTRESUNRTN S SN, W 1 P00 YO0 SRS W BV, LYWV Y LSO, o
|-s0
-70
T2
Tl
-80
Start 2.3 GHz 20 MHz/ Stop 2.5 GHz
Date: 14.JUN.2015 09:21:27

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

-44.55 dBm

Ref 20 dBm Att 30 dB SWT 700 ms 5.572204000 GHz
20 Offfpet 11{(5 dB
1o
o= |,
-10
= En o b
I-30
I-40 §
TEURITI FTRRON WORTY N | MMWWW
I-60
70
F2
F
-80 |
Start 1 MHz 699.9 MHz/ Stop 7 GHz
Date: 14.JUN.2015 09:24:19

m Analyzer - Swept SA

[ | &7

Fﬁ Keysight Spectru
{ RF

Ref Offset11.5 dB
Ref 10.00 dBm

Start 7.000 GHz
#Res BW 100 kHz

MSG

Marker 1 8.412300000000 GHz

[ SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>1/1

Peak Search

Trig: Free Run

PNO: Fast ()
™ #Atten: 20 dB

IFGain:Low

NextPeak

Mkr1 8.412 3 GHz
-55.270 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Stop 11.000 GHz

Sweep 13.33 ms (40001 pts)]
STATUS

#VBW 300 kHz

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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ri Keysight Spectrum Analyzer - Swept SA
| 09 DC

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 11.000 GHz
#Res BW 100 kHz

MSG

CORREC

RF 0 ¢
Marker 1 14.753500000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avﬁ Type: Log-Pwr
Avg|Hold:>1/1

(=R |

Peak Search

NextPeak

Mkr1 14.753 5 GHz
-54.647 dBm

Next Pk Right
|
Next Pk Left
|
Marker Delta
[
Mkr—CF
j |
Mkr—RefLvl

Stop 15.000 GHz

Sweep 13.33 ms (40001 pts) |

=R

ri Keysight Spectrum Analyzer - Swept SA
[ ®F DC

Ref Offset 11.5 dB
Ref 10.00 dBm

Start 15.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 19.290625000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO |11:51:28 AM

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:>1/1

NextPeak

Mkr1 19.290 625 GHz
-53.086 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Mkr—RefLvl

Stop 20.000 GHz

Sweep 18.67 ms (40001 pts) |

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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rﬁ Keysight Spectrum Analyzer - Swept SA

] RF 50Q DC CORREC [ SENSE:INT] | ALIGN AUTO _ [11:53:26 AM Aug 07, 2015
Marker 1 23.782250000000 GHz . Avg Type: Log-Pwr TRACE|H]

PNO: Fast () Trig: Free Run Avg|Hold:>1/1

IFGain:Low #Atten: 20 dB

Mkr1 23.782 250 GHz
Ref Offset 115 dB
E%gBidiv RZf 1(?.e(m dBm -52.079 dBm

FO.0 “ m D 1 ﬂ maiien et i e bl s i

Start 20.000 GHz Stop 25.000 GHz

(=R
NextPeak

Next Pk Right
s
Next Pk Left
i
Marker Delta
e
Mkr—CF
s

Mkr—RefLvl

#Res BW 100 kHz #VBW 300 kHz Sweep 18.67 ms (40001 pts) —
E STATUS

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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Results Limit
Mode Channel (dB) (ldrg)s
Port0 Port 1 Port 2
802.11 L 38.35 - - >20
(Hfzo? M 45.29 : - >20
H 45.44 - - >20
Channel L
® RBW 100 kHz Markesr 1 [T1 ]
i
F-40 V\h\w
Kot b It g pabid h“‘\um o AR gt
Start 2.3 GHz 20 MHz/ Step 2.5 GHz

Date: 14.JUN.2015 (09:25:15

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
TTRF15.247_V1
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® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -45.31 dBm

Ref 20 dBm Att 30 dB SWT 700 ms 6.090130000 GHz

z0 Offget 11(5 dB

F-10

F-30

-40

LT, PO IR W WL JWWWMW\MAW

70

F
-80 |1|

Start 1 MHz 699.9 MHz/ Stop 7 GHz

Date: 14.JUN.2015 09:27:23

[ | &7

Fﬁ Keysight Spectrum Analyzer - Swept SA
U RF c [ SENSE:INT] | ALIGN AUTO

Marker 1 9.102100000000 GHz . Avg Type: Log-Pwr
PNO: Fast (, 1rig: FreeRun Avg|Hold:>1/1

IFGain:Low _ #Atten: 20 dB

Peak Search

Mkr1 9.102 1 GHz|LILEEE
Ref 10.00 dBm 81021 Ghz |

Next Pk Right
 iimissiossimsseaies |

Next Pk Left

Marker Delta

Mkr—RefLvl

Start 7.000 GHz Stop 11.000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)]
E STATUS

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
TTRF15.247_V1
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ri Keysight Spectrum Analyzer - Swept SA
| 09 DC

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 11.000 GHz
#Res BW 100 kHz

MSG

CORREC

RF 0 ¢
Marker 1 14.450700000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avﬁ Type: Log-Pwr
Avg|Hold:>1/1

(=R |

Peak Search

NextPeak

Mkr1 14.450 7 GHz
-54.679 dBm

Next Pk Right
|
Next Pk Left
|
Marker Delta
[
Mkr—CF
|
Mkr—RefLvl

Stop 15.000 GHz

Sweep 13.33 ms (40001 pts) |

=R

ri Keysight Spectrum Analyzer - Swept SA
[ RF [s50@ bDC

Ref Offset 11.5 dB
Ref 10.00 dBm

Start 15.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 19.474875000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO |11:51:36 AM

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:>1/1

NextPeak

Mkr1 19.474 875 GHz
-52.231 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Mkr—RefLvl

Stop 20.000 GHz

Sweep 18.67 ms (40001 pts) |

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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rﬁ Keysight Spectrum Analyzer Swept SA
] 500 DC

CORREC

[ SENSE:INT]

ALIGN AUTO

Marker 1 23 615625000000 GHz ]
PNO: Fast ) 1rig: Free Run

Ref Offset 11.56 dB

EOSBMW Ref 10.00 dBm

Start 20.000 GHz
#Res BW 100 kHz

IFGain:Low

#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>1/1

Mkr1 2

Sweep 18

3.615 625 GHz
-50.336 dBm

Stop 25.000 GHz

Iﬂlﬂlﬁl

Peak Search

NextPeak

s |
Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

.67 ms (40001 pts) |

Channel M

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -47.66 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 2.384000000 GHz
20 offfet 115 dB
10
=3 |,
F-10
. hs oo ‘
B J \\u
-0 ,jl }
; MuJ‘rL %‘\“W
VRTYSTSE NN | MW R ANSETIY |19, S YWIN g
--60
-70
T2
ja il
-80
Start 2.3 GHz 20 MHz/ Stop 2.5 GHz
Date: 14.JUN.2015 09:28:36

FCC ID: XK8-PAUS101W

IC: 8476A-PAUS101W

TTRF15.247_V1
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RBW 100 kHz
VBW 300 kHz
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Marker 1 [T1 ]

-45.42 dBm

Ref 20 dBm Att 30 dB SWT 700 ms 5.530210000 GHz
20 Offfpet 11{(5 dB
1o
== [,
-10
o I
I-30
I-40
1
VI BN S L . MMMMW
i diie A hd ka4 (R e
I-60
70
F2
F
-80 |
Start 1 MHz 699.9 MHz/ Stop 7 GHz
Date: 14.JUN.2015 09:29:27

m Analyzer - Swept SA

[ | &7

Fﬁ Keysight Spectru
{ RF

Ref Offset11.5 dB
Ref 10.00 dBm

Start 7.000 GHz
#Res BW 100 kHz

MSG

Marker 1 8.930400000000 GHz

[ SENSE:INT] |

ALIGN AUTO

Trig: Free Run

PNO: Fast ()
™ #Atten: 20 dB

IFGain:Low

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>1/1

Peak Search

NextPeak

Mkr1 8.930 4 GHz
-54.857 dBm

Next Pk Right
 iimissiossimsseaies |

Next Pk Left

Marker Delta

Mkr—RefLvl

Stop 11.000 GHz

Sweep 13.33 ms (40001 pts)]
STATUS

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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ri Keysight Spectrum Analyzer - Swept SA
| RF__ [500 DC

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 11.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 11.011800000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avﬁ Type: Log-Pwr
Avg|Hold:>1/1

(=R |

Peak Search

NextPeak

Mkr1 11.011 8 GHz
-54.332 dBm

Next Pk Right
|
Next Pk Left
|
Marker Delta
[
Mkr—CF
|
Mkr—RefLvl

Stop 15.000 GHz

Sweep 13.33 ms (40001 pts) |

=R

ri Keysight Spectrum Analyzer - Swept SA
[ RF [s50@ bDC

Ref Offset 11.5 dB
Ref 10.00 dBm

Start 15.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 19.474875000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO |11:51:41 AM

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:>1/1

NextPeak

Mkr1 19.474 875 GHz
-52.231 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Mkr—RefLvl

Stop 20.000 GHz

Sweep 18.67 ms (40001 pts) |

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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rﬁ Keysight Spectrum Analyzer - Swept SA
] 50Q DC CORREC [

SENSE:INT] |

ALIGN AUTO

RF
Marker 1 23.615625000000 GHz )
PNO: Fast ) 1rig: Free Run

IFGain:Low #Atten: 20 dB

Avg|Hol

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 20.000 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Avg Type: Log-Pwr

d:>1/1

Mkr1 23.615 625 GHz
-50.336 dBm

Stop 25.000 GHz

Sweep 18.67 ms (40001 pts) |

[ | &l

Peak Search |

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Channel H

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

-45.55 dBm

Ref 20 dBm Att 30 dB SWT 20 ms 2.484800000 GH=z
z0 Offpet 11(5 dB
1o
=3 |,
-10
o B P ,
|20 {
L_a0 |I \I
N\L n
I\
b M AR g AR st o ol gl gt V]
I-€0
I-70
T2
FlL
-80
Start 2.3 GHz 20 MHz/ Stop 2.5 GHz
Date: 14.JUN.2015 09:30:06

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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RBW 100 kHz
VBW 300 kHz
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Marker 1 [T1 ]

-46.10 dBm

Ref 20 dBm Att 30 dB SWT 700 ms 4.690330000 GH=z
20 Offfpet 11{(5 dB
1o
o= |,
-10
o I
I-30
I-40
1
(PNSPITAD TSI TR | MMMW”WM Ak
I-60
70
F2
F
-80 |
Start 1 MHz 699.9 MHz/ Stop 7 GHz
Date: 14.JUN.2015 09:30:37

m Analyzer - Swept SA

[ | &7

Fﬁ Keysight Spectru
{ RF

Ref Offset11.5 dB
Ref 10.00 dBm

Start 7.000 GHz
#Res BW 100 kHz

MSG

Marker 1 8.930400000000 GHz

[ SENSE:INT]

| ALIGN AUTO

Trig: Free Run

PNO: Fast ()
™ #Atten: 20 dB

IFGain:Low

#VBW 300 kHz

Peak Search

Avg Type: Log-Pwr
Avg|Hold:>1/1

NextPeak

Mkr1 8.930 4 GHz
-54.857 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Stop 11.000 GHz

Sweep 13.33 ms (40001 pts)]
STATUS

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

TTRF15.247_V1
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ri Keysight Spectrum Analyzer - Swept SA
| RF__ [500 DC

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 11.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 13.651000000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avﬁ Type: Log-Pwr
Avg|Hold:>1/1

(=R |

Peak Search

NextPeak

Mkr1 13.651 0 GHz
-53.890 dBm

Next Pk Right
|
Next Pk Left
|
Marker Delta
[
Mkr—CF
|| e |
Mkr—RefLvl

Stop 15.000 GHz

Sweep 13.33 ms (40001 pts) |

=R

ri Keysight Spectrum Analyzer - Swept SA
[ RF [s50@ bDC

Ref Offset 11.5 dB
Ref 10.00 dBm

Start 15.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 19.928125000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO |11:51:49 AM

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:>1/1

NextPeak

Mkr1 19.928 125 GHz
-53.507 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Mkr—RefLvl

Stop 20.000 GHz

Sweep 18.67 ms (40001 pts) |

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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rﬁ Keysight Spectrum Analyzer - Swept SA
g

[ SENSE:INT] | ALIGN AUTO _ [11:53:58 AM Aug 07, 2015
Avg Type: Log-Pwr TRACE |

PNO: Fast () Trig: Free Run Avg|Hold:>1/1

IFGain:Low #Atten: 20 dB

Mkr1 24.250 625 GHz
Ref Offset 115 dB
E%gBidiv RZf 1(?.e(m dBm -51.586 dBm

RF
Marker 1 24.250

Lot I b b 4 e e 1

Start 20.000 GHz Stop 25.000 GHz

(=R
NextPeak

Next Pk Right
s
Next Pk Left
i
Marker Delta
e
Mkr—CF
s

Mkr—RefLvl

#Res BW 100 kHz #VBW 300 kHz Sweep 18.67 ms (40001 pts) —
E STATUS

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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Results Limit
Mode Channel (dB) (ldrg)s
Port0 Port 1 Port 2
802.11 L 38.01 - - >20
HT 40;‘ M 39.75 : - >20
H 38.54 - - >20
Channel L
® RBW 100 kHz Marker 1 [T1 ]
ZER |,
[ WM"/ ’ “IV“J“'“%MM
haabarritl st A AR ik Y I Y
Center 2.4 GHz 20 MHz/ Span 200 MHz

Date: 14.JUN.2015 09:35:45

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

-45.71 dBm

Ref 20 dBm Att 30 dB SWT 700 ms 3.696472000 GHz
20 Offfpet 11{(5 dB
1o
== [,
-10
I-20
D1 -23.]48 dBm—
I-30
I-40
1
TERETH IRVTTI =Y I 1 L O PPV VIO SN W T W RO
I-60
70
F2
F
-80 |
Start 1 MHz 699.9 MHz/ Stop 7 GHz
Date: 14.JUN.2015 09:36:08

m Analyzer - Swept SA

[ | &7

Fﬁ Keysight Spectru
{ RF

Ref Offset11.5 dB
Ref 10.00 dBm

Start 7.000 GHz
#Res BW 100 kHz

MSG

Marker 1 10.134500000000 GHz
PNO: Fast ()
IFGain:Low

SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>1/1

Peak Search

Trig: Free Run
#Atten: 20 dB

NextPeak

Mkr1 10.134 5 GHz
-54.373 dBm

Next Pk Right
 iimissiossimsseaies |

Next Pk Left

Marker Delta

Mkr—RefLvl

Stop 11.000 GHz

Sweep 13.33 ms (40001 pts)]
STATUS

#VBW 300 kHz

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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ri Keysight Spectrum Analyzer - Swept SA
| RF__ [500 DC

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 11.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 13.651000000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avﬁ Type: Log-Pwr
Avg|Hold:>1/1

(=R |

Peak Search

NextPeak

Mkr1 13.651 0 GHz
-53.890 dBm

Next Pk Right
|
Next Pk Left
|
Marker Delta
[
Mkr—CF
| i |
Mkr—RefLvl

Stop 15.000 GHz

Sweep 13.33 ms (40001 pts) |

=R

ri Keysight Spectrum Analyzer - Swept SA
[ ®F DC

Ref Offset 11.5 dB
Ref 10.00 dBm

Start 15.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 18.673750000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO |11:51:51 A

7 Trig: Free Run
#Atten: 20 dB

.
————e T T T
o

#VBW 300 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:>1/1

NextPeak

Mkr1 18.673 750 GHz
-53.194 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Mkr—RefLvl

Stop 20.000 GHz

Sweep 18.67 ms (40001 pts) |

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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rﬁ Keysight Spectrum Analyzer - Swept SA
] 500 DC

RF
Marker 1 24.6531

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 20.000 GHz
#Res BW 100 kHz

MSG

CORREC

25000000 GHz )
PNO: Fast ) 1rig: Free Run

IFGain:

SENSE:INT] |

ALIGN AUTO

Avg|Hol

Low #Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr

d:>1/1

Mkr1 24.653 125 GHz
-51.516 dBm

Stop 25.000 GHz

Sweep 18.67 ms (40001 pts) |

[ | &l

Peak Search |

NextPeak

it i s |
Next Pk Right
|

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Channel M

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

-42.94 dBm

Ref 20 dBm Att 30 dB SWT 20 ms 2.4688400000 GH=z

z0 Offpet 11(5 dB

1o
== |,

-10 ﬁ

- 20

D1 -23.119 dBm ’

-30 / ]

I-40 Y —

Rl ar i ok MMM aul?

I-€0

I-70

T2
FlL

-80

Start 2.3 GHz 20 MHz/ Stop 2.5 GHz
Date: 14.JUN.2015 09:36:50

FCC ID: XK8-PAUS101W

IC: 8476A-PAUS101W
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® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -44,67 dBm
Ref 20 dBm Att 30 dB SWT 700 ms 5.096272000 GHz
20 offfet 11[5 dB
10
== |,
F-10
F-20
D1 -23.[19 dBm—
F-30
40
1
A b MWWMW@M
-0
--70
F2
F
-80 |
Start 1 MHz 699.9 MHz/ Stop 7 GHz
Date: 14.JUN.Z2015 09:39:07
E: Keysight Spectrum Analyzer - Swept SA | ]
RF 500 DC CORREC [ SENSE:INT] | ALIGN AUTO Peak S h
g 800000000 ] Avg Type: Log-Pwr et
PNO: Fast () Trig: Free Run Avg|Hold:>1/1
IFGain:Low #Atten: 20 dB

Mkr1 9.777 8 GHz |
Ref 10.00 dBm 97778 Ghz |

Next Pk Right
s |

Next Pk Left

Start 7.000 GHz Stop 11.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)

MSG

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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ri Keysight Spectrum Analyzer - Swept SA
| 09 DC

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 11.000 GHz
#Res BW 100 kHz

MSG

CORREC

RF 0 ¢
Marker 1 14.063400000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avﬁ Type: Log-Pwr
Avg|Hold:>1/1

(=R |

Peak Search

NextPeak

Mkr1 14.063 4 GHz
-55.027 dBm

Next Pk Right
|
Next Pk Left
|
Marker Delta
[
Mkr—CF
|
Mkr—RefLvl

Stop 15.000 GHz

Sweep 13.33 ms (40001 pts) |

=R

ri Keysight Spectrum Analyzer - Swept SA
[ RF [s50@ bDC

Ref Offset 11.5 dB
Ref 10.00 dBm

Start 15.000 GHz
#Res BW 100 kHz

MSG

CORREC

Marker 1 19.239875000000 GHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO |11:51:53 A

7 Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:>1/1

NextPeak

Mkr1 19.239 875 GHz
-52.949 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Mkr—RefLvl

Stop 20.000 GHz

Sweep 18.67 ms (40001 pts) |

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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rﬁ Keysight Spectrum Analyzer - Swept SA
g 500 DC

RF
Marker 1 24.6531

Ref Offset 11.56 dB
Ref 10.00 dBm

Start 20.000 GHz
#Res BW 100 kHz

MSG

CORREC

25000000 GHz )
PNO: Fast ) 1rig: Free Run

IFGain:

[ SENSE:INT] |

ALIGN AUTO

Low #Atten: 20 dB

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>1/1

Mkr1 24.653 125 GHz
-51.516 dBm

Stop 25.000 GHz

Sweep 18.67 ms (40001 pts) |

Iﬂlﬂlﬁl

Peak Search

NextPeak

s |
Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Channel H

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

-41.84 dBm

Ref 20 dBm Att 30 dB SWT 20 ms 2.487200000 GH=z
z0 Offpet 11(5 dB
1o
=3 |,
N“LW”“H"H“
- 20
D1 -23.119 dBm \
-30 / \
I-40 L
e by
Bagotadid ot et b B0 gL J b by gty
I-€0
I-70
T2
FlL
-80
Start 2.3 GHz 20 MHz/ Stop 2.5 GHz
Date: 14.JUN.2015 09:39:36

FCC ID: XK8-PAUS101W

IC: 8476A-PAUS101W
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Marker 1 [T1 ]

-45.80 dBm

Ref 20 dBm Att 30 dB SWT 700 ms 4.242394000 GH=z
20 Offfpet 11{(5 dB
1o
o= |,
-10
I-20
D1 -23.[19 dBm—
I-30
I-40
1
PRI N ATV MY MMWMWWWW
Aoy A = Bt aua o)
I-60
70
F2
F
-80 |
Start 1 MHz 699.9 MHz/ Stop 7 GHz
Date: 14.JUN.2015 09:40:02

m Analyzer - Swept SA

[ | &7

Fﬁ Keysight Spectru
{ RF

Ref Offset11.5 dB
Ref 10.00 dBm

Start 7.000 GHz
#Res BW 100 kHz

MSG

Marker 1 9.777800000000 GHz

[ SENSE:INT] |

ALIGN AUTO

Trig: Free Run

PNO: Fast ()
™ #Atten: 20 dB

IFGain:Low

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>1/1

Peak Search

NextPeak

Mkr1 9.777 8 GHz
-54.583 dBm

Next Pk Right
 iimissiossimsseaies |

Next Pk Left

Marker Delta

Mkr—RefLvl

Stop 11.000 GHz

Sweep 13.33 ms (40001 pts)]
STATUS

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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Swept SA

| = ==

Fﬁ Keysight Spectrum Analyz
[ | RF

Marker 1 14.063400000000 GHz

PNO: F

IFGain:Low

Ref Offset11.5 dB
Ref 10.00 dBm

Start 11.000 GHz
#Res BW 100 kHz

MSG

SENSE:INT]

ALIGN AUTO

ast ()
™ #Atten: 20 dB

#VBW 300 kHz

Trig: Free Run

Avg Type: Log-Pwr Peak Search

Avg|Hold:>11

NextPeak

Mkr1 14.063 4 GHz
-55.027 dBm

Next Pk Right
|
Next Pk Left
|

Marker Delta

Mkr—RefLvl

Stop 15.000 GHz

Sweep 13.33 ms (40001 pts) _
STATUS

[ [ ]

PNO: Fast

IFGain:

Ref Offset11.5 dB
Ref 10.00 dBm

Start 15.000 GHz
#Res BW 100 kHz

MSG

SENSE:INT]

ALIGN AUTO

Low #Atten: 20 dB

#VBW 300 kHz

) Trig: Free Run

Peak Search

Avj Type: Log-Pwr
Avg|Hold:>1/1

NextPeak

Mkr1 19.504 375 GHz
-52.543 dBm

Next Pk Right

Next Pk Left

Marker Delta

MKr—CF

Mkr—RefLvl

Stop 20.000 GHz

Sweep 18.67 ms (40001 pts) _
STATUS

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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rﬁ Keysight Spectrum Analyzer Swept SA

] 50Q DC CORREC [ SENSE:INT] | ALIGN AUTO _ [11:54:28 AM Aug 07, 2015
Marker 1 24 653125000000 GHz . Avg Type: Log-Pwr TRACE|H]

PNO: Fast () Trig: Free Run Avg|Hold:>1/1

IFGain:Low #Atten: 20 dB

Mkr1 24.653 125 GHz
Ref Offset 115 dB
EogBidlv RZf 1t§e(m dBm -51.516 dBm

memmmmm
. it iniodeitbai

Start 20.000 GHz Stop 25.000 GHz

(=R
NextPeak

Next Pk Right
s
Next Pk Left
i
Marker Delta
e
Mkr—CF
| ————

Mkr—RefLvl

#Res BW 100 kHz #VBW 300 kHz Sweep 18.67 ms (40001 pts) —l
STATUS

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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7 Radiated Emissions in restricted frequency bands

Test result:

7.1 Testlimit

Pass

The radiated emissions which fall in the restricted bands, as defined in § 15.205(a),
must also comply with the radiated emission limits specified in § 15.209(a) showed

as below:
Frequencies Field Strength Measurement Distance
(MH2) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3

VA

7.2 Test Configuration

\ Antenna mast

VVVVVVVVVVVY

EUT

Turn Table

AAAA

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

Test receiver
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7.3 Test procedure and test setup

The measurement was applied in a semi-anechoic chamber. While testing for spurious
emission higher than 1GHz, if applied, the pre-amplifier would be equipped just at the
output terminal of the antenna.

Tabletop devices shall be placed on a nonconducting platform with nominal top
surface dimensions 1 m by 1.5 m. For emissions testing at or below 1 GHz, the table
height shall be 80 cm above the reference ground plane. For emission measurements
above 1 GHz, the table height shall be 1.5 m.

The turntable rotated 360 degrees to determine the position of the maximum emission
level. The EUT was set 3 meters away from the receiving antenna which was
mounted on an antenna mast. The antenna moved up and down between from 1meter
to 4 meters to find out the maximum emission level.

The EUT was tested according to DTS test procedure of KDB558074 D01 DTS
“Meas Guidance v03r03” for compliance to FCC 47CFR 15.247 requirements.

The radiated emission was measured using the Spectrum Analyzer with the
resolutions bandwidth set as:

RBW =300 Hz, VBW = 1 kHz (9 kHz~150 kHz);

RBW =10 kHz, VBW = 30 kHz (150 kHz~30MHz);

RBW =100 kHz, VBW = 300 kHz (30MHz~1GHz for PK)
RBW = 1MHz, VBW = 3MHz (>1GHz for PK);

RBW = 1MHz, VBW = 10Hz (>1GHz for AV);

Remark:

1. Factor= Antenna Factor + Cable Loss (-Amplifier, is employed)

2. Measured level= Original Receiver Reading + Factor

3. Margin = Limit — Measured level

4. If the PK measured level is lower than AV limit, the AV test can be elided.

Example:

Assuming Antenna Factor = 30.20dB/m, Cable Loss = 2.00dB,

Gain of Preamplifier = 32.00dB, Original Receiver Reading = 10dBuV.
Then Factor = 30.20 + 2.00 — 32.00 = 0.20dB/m;

Measured level = 10dBuV + 0.20dB/m = 10.20dBuV/m

Assuming limit = 54dBuV/m,

Measured level = 10.20dBuV/m, then Margin = 54 - 10.20 = 43.80dBuV/m.

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
TTRF15.247_V1
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7.4 Test Protocol

Temperature: 25°C
Relative Humidity: 55 %

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the
result which was 20dB lower than the limit line per 15.31(0) was not reported.

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
TTRF15.247_V1
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The frequency range, which started from 30MHz to 1000MHz, was pre-scanned and
found that 802.11b was the worst case, the waveform and test results was listed as

below:
Horizontal
Level [dBuVv/m]
80
70
60
50
I
[ X Xx
40 X
30
X
20
10
030M 50M 70M 100M 200M  300M 500M 700M 1G
Frequency [Hz]
X MES NE0612 LH_red
MES NE0612_LH pre
—LIM FCC15F 3 QP Field Strength QP

Vertical

Level [dBuVv/m]

80

70

60

50

40 |

30

20

10

30M

50M 70M 100M

200M 300M
Frequency [Hz]

500M 700M 1G

x MES NE0612_LV red
MES NEO0612_LV pre
—LIM FCC 15 F 3 QP

Field Strength QP

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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Antenna | Frequency | Corrected | Correct Limit | Margin | Detector
CH (MHz) Reading | Factor | (dBuV/m)| (dB)
(dBuV/m) | (dB/m)
H 471.26 42.10 18.90 46.00 3.90 PK
H 760.90 43.90 23.60 46.00 2.10 PK
L H 807.56 43.10 24.20 46.00 2.90 PK
\Y 760.90 43.50 23.60 46.00 2.50 PK
\Y 807.56 42.80 24.20 46.00 3.20 PK
H 470.13 41.85 18.90 46.00 4.15 PK
H 762.13 43.55 23.60 46.00 2.45 PK
M H 806.32 42.87 24.20 46.00 3.13 PK
\Y 760.28 43.24 23.60 46.00 2.76 PK
\Y 807.26 42.36 24.20 46.00 3.64 PK
H 472.56 42.05 18.90 46.00 3.95 PK
H 761.35 43.18 23.60 46.00 2.82 PK
H H 807.14 42.98 24.20 46.00 3.02 PK
\Y 760.57 43.37 23.60 46.00 2.63 PK
\Y 806.98 42.19 24.20 46.00 3.81 PK

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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The frequency range, which started from 1GHz to 25GHz, was tested and test results
was listed as below:

802.11b
Antenna | Frequency | Corrected | Correct Limit Margin | Detector
CH (MHz) Reading | Factor | (dBuV/m) | (dB)
(dBuV/m) | (dB/m)

\Y 2412.60 104.90 34.10 | Fundamental / PK
. \Y/ 2386.29 67.70 34.20 74.00 6.30 PK

\Y/ 2386.29 44.94 34.20 54.00 9.06 AV

\Y/ 4824.10 47.18 -3.60 74.00 26.82 PK

\Y 2437.55 104.70 34.20 | Fundamental / PK
M

\Y/ 4874.25 47.06 -3.40 74.00 26.94 PK

\Y/ 2462.90 104.40 34.40 | Fundamental / PK

\Y/ 2483.52 55.55 34.80 74.00 18.45 PK
H

\Y/ 2483.52 42.63 34.80 54.00 11.37 AV

VvV 4924.10 50.80 -3.30 74.00 23.20 PK
802.11g

Antenna | Frequency | Corrected | Correct Limit Margin | Detector
CH (MHz) Reading | Factor | (dBuV/m) | (dB)
(dBuV/m) | (dB/m)

VvV 2412.60 104.61 34.10 | Fundamental / PK

VvV 2389.96 62.96 34.20 74.00 11.04 PK
L

\Y/ 2389.96 45.94 34.20 54.00 8.06 AV

\/ 4824.25 43.97 -3.60 74.00 30.03 PK
" \/ 2437.55 105.99 34.20 | Fundamental / PK

\/ 4874.64 47.20 -3.40 74.00 26.80 PK

\Y 2462.90 105.54 34.40 | Fundamental / PK
’ \/ 2484.00 70.63 34.80 74.00 3.37 PK

\Y/ 2484.00 48.16 34.80 54.00 5.84 AV

\Y/ 4924.65 47.00 -3.30 74.00 27.00 PK

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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802.11n (HT20)
Antenna | Frequency | Corrected | Correct Limit Margin | Detector
CH (MHz) Reading | Factor | (dBuV/m) | (dB)
(dBuV/m) | (dB/m)
\Y 2412.40 105.52 34.10 | Fundamental / PK
\Y 2389.58 64.11 34.20 74.00 9.89 PK
- \Y 2389.58 46.62 34.20 54.00 7.38 AV
\Y 4824.34 45.20 -3.60 74.00 28.80 PK
\Y 2437.45 106.70 34.20 | Fundamental / PK
M \Y 4874.38 46.10 -3.40 74.00 27.90 PK
V 2462.50 106.25 34.40 | Fundamental / PK
\Y 2483.52 71.59 34.80 74.00 241 PK
i \Y 2483.52 49.37 34.80 54.00 4.63 AV
\Y 4924.58 49.20 -3.30 74.00 24.80 PK
802.11n (HT40)
Antenna | Frequency | Corrected | Correct Limit Margin | Detector
CH (MHz) Reading | Factor | (dBuV/m) | (dB)
(dBuV/m) | (dB/m)

\Y 2422.35 103.20 34.10 | Fundamental / PK
\Y 2386.29 67.70 34.20 74.00 6.30 PK
- \Y 2386.29 44,94 34.20 54.00 9.06 AV
\Y 4844.35 42.84 -3.60 74.00 31.16 PK
\Y 2437.68 102.80 34.20 | Fundamental / PK
M \Y 4874.38 45.89 -3.40 74.00 28.11 PK
\% 2452.80 103.00 34.30 | Fundamental / PK
\Y 2483.55 71.04 34.80 74.00 3.96 PK
i \Y 2483.55 49.65 34.80 54.00 4.35 AV
\Y 4904.28 45.50 -3.30 74.00 28.50 PK

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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8 Power line conducted emission

Test result: Pass
8.1 Limit
Conducted Limit (dBuV)
Frequency of Emission (MHz)
QP AV
0.15-0.5 66 to 56* 56 t0 46 *
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

8.2 Test configuration

' Peripheral !
| devices 1 __
" LISN | LISN EMI receiver

_____________

X For table top equipment, wooden support is 0.8m height table

[_] For floor standing equipment, wooden support is 0.1m height rack.

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W
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8.3 Test procedure and test set up

Measured levels of ac power-line conducted emission shall be the emission voltages
from the voltage probe, where permitted, or across the 50 Q LISN port (to which the
EUT is connected), where permitted, terminated into a 50 Q measuring instrument.
All emission voltage and current measurements shall be made on each current-
carrying conductor at the plug end of the EUT power cord by the use of mating plugs
and receptacles on the LISN, if used. Equipment shall be tested with power cords that
are normally supplied or recommended by the manufacturer and that have electrical
and shielding characteristics that are the same as those cords normally supplied or
recommended by the manufacturer. For those measurements using a LISN, the 50 Q
measuring port is terminated by a measuring instrument having 50 Q input impedance.
All other ports are terminated in 50 Q loads.

Tabletop devices shall be placed on a platform of nominal size 1 m by 1.5 m, raised
80 cm above the reference ground plane. The vertical conducting plane or wall of an
RF-shielded (screened) room shall be located 40 cm to the rear of the EUT. Floor-
standing devices shall be placed either directly on the reference ground-plane or on
insulating material as described in ANSI C63.4. All other surfaces of tabletop or
floor-standing EUTSs shall be at least 80 cm from any other grounded conducting
surface, including the case or cases of one or more LISNs.

The bandwidth of the test receiver is set at 9 kHz.
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25°C
55 %

Relative Humidity:

8.4 Test protocol
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9 Occupied Bandwidth

Test Status: Tested

9.1 Testlimit

None

9.2 Test Configuration

Spectrum Analyzer

RF input

&

EUT

™

Antenna connector

9.3 Test procedure and test setup

The occupied bandwidth per RSS-Gen Issue 4 Clause 6.6 was measured using the
Spectrum Analyzer.
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9.4 Test protocol
Temperature : 25°C
Relative Humidity X 55 %
99% Bandwidth
Mode Mode (MHz)
Port0 Port 1 Port 2
L 11.94 - -
802.11b M 11.94 - -
H 11.88 - -
Channel L
® RBW 300 kHz Marker 1 [T1 ]
zo Offpet 11{5 dB gzxpli.?igoggvg)o MHz
2. 406000p00 GHz

1

I\X Temp 2| [T1 OBWI]
AAA

Laav =IUFUS CBm

2].417940p00 GHz
T2
10 //\/
- 30

Y \
#’“W““’WU/ M\WMI‘W

A AN A
MUV

-80

Center 2.412 GHz 3 MHEZ/ Span 30 MHZ

Date: 11.JUN.2015 16:04:33
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Channel M

® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 2.39 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.435920000 GHz
20 Offpet 11(5 dB OBPW 11} 540000p00 MH=z
Temp 1| [T1 GBW]
Lio —121100 dem
2|.431000p00 GE
v T 2| (T1 oBW) .
emj
IEE |, At L aApg g ©
vy 4 —J [S1=500)
2|-442940p00 GHz
al T2
F-10
F-40
w.,.«,,JW MW
F-60
F-70
-80

Center 2.437 GHz

3 MHz/

Span 30 MHz

Date: 11.JUN.2015 16:05:22
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 2.52 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.460920000 GHz
20 Offpet 11(5 dB OBPW 11} 880000p00 MHE=z
Temp 1| [T1 GBW]
10 =101 0 JdRm
2| 456000p00 GH
y T 2| (T1 oBW) .
emj
o= |, A M °
LA g =10 B
2. 467880p00C GHz
1 12
L 10 L
/ \
I-30 // \\
B \V\A‘A«N
M@A,,HW et
|-s0
-70
-80
Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 11.JUN.2015
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Mode

Mode

99% Bandwidth
(MH2)

Port0

Port 1

Port 2

17.10

802.11g

17.04

T ir

17.10

Channel L

RBW 300 kHz Markesr 1 [T1 ]

VEW 1 MHz 2.42 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.417820000 GHz
20 Offfpet 11{(5 dB OBW 17|.100000p00 MH=Z
Termp 1| [T1 CBW]
L0 — (e 5=
b 2| 403420p00 GHz
Temp 2| [T1 GBY]
o= |, et pitoai | At o o JASEE
N =7F 15 CBm
% %.420520 00 GHz
F-10
--30 /
F-40
F-50
--60
-70
-80
Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 11.JUN.2015 1¢:07:29
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Channel M

RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 2.65 dBm
SWT 2.5 ms 2.439220000 GH=z

20 Offpet 11(5 dB OBW 17).040000p00 MHz
Temp 1 [T1 oBW)
e =01 A& B
1 2|.428420p00 GHz
= |, e A g s |ass T hniodobodily? 2| (11 22
] T - o DI

L 445460p00 GHz

/#
F-10

\

\

]
e

Mg

F-60

70

-80

Center 2.437 GHz

3 MHz/ Span 30 MHz

Date: 11.JUN.2015 16:08:20
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 2.57 dBm
Ref 20 dBm Att 30 SWT 2.5 ms 2.456660000 GHz
20 Offpet 11(5 dB OBPW 17[100000p00 MH=z
Temp 1| [T1 GBW]
10 =5 4 B
2| 453360p00 GH
y T 2| (T1 oBW) .
111}
panx x| Lo MMM J,M/«/\/Wwi.g _ e
E %.470460 00 GHz
F-10
N Jh b \wa
F-a0
-50
|-s0
-70
-80
Center 2.462 GHz 3 MHz/ Span 30 MHz
Date: 11.JUN.2015 16:10:00
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99% Bandwidth
Mode Mode (MHz)
Port0 Port 1 Port 2
802.11 L 18.00 - -
(Hfzo;] M 18.00 - -
H 18.00 - -
Channel L
® RBW 300 kHz Markesr 1 [T1 ]
VBW 1 MH=z 1.97 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.415020000 GHz
20 Offfpet 1115 OBW 18[.000000pP0O0 MHZ
Termp 1| [T1 CBW]
N I
i Nl L S

\

\

Y

-80

Center 2.412 GHz

Date:

11.JUN.2015

FCC ID: XK8-PAUS101W
IC: 8476A-PAUS101W

16:11:34

3 MHz/

Span 30 MHz
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® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 2.75 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.441740000 GH=z
20 Offpet 11(5 dB OBPW 18[000000p00 MHE=z
Temp 1| [T1 GBW]
Fio —alag gmm
1 2|-4z27940p00 GHz
l = 2 T1 CBW
panx x| Lo pteshe By moon b I Sap P | et pn Sy : .
B W gz =T 2T oBm
2 - 445540p00 GHz
-10 / \L
-zo / \k
o]
-50
60
-70
-80
Center 2.437 GHz 3 MHz/ Span 30 MHz
Date: 11.JUN.2015 16:12:56
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 2.44 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.454020000 GHz
20 Offpet 11(5 dB OBPW 18[000000p00 MHE=z
Temp 1| [T1 GBW]
Fio - 6 cBm
2|-452940p00 GH
v ol (71 oBy .
S
juax] Lo Xw A pounes grofile o Ao, pAald, Ak AA I Aol
2 R A | B b
}5 470940p00 GHz
-10 j{ \
-zo / \
" M,A/ H4/“’\/N
-50
-0
70
-80
Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 11.JUN.2015
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99% Bandwidth
Mode Mode (MHz)
Port0 Port 1 Port 2
802.11 L 36.80 - -
(HT 405' M 36.64 3 ]
H 36.64 - -
Channel L
® RBW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 4.34 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.434480000 GHz
20 Offfpet 11 E}ZZPBT.T;?;)OSEG?D MHzZ
1 2|l.403600p00 cEZ
Lo e A el M

=IfZ0 dBm
‘t 2|-440240p00 GHz

KWWM‘

-80

Center 2.422 GHz

Date:

FCC ID: XK8-PAUS101W

11.JUN.2015

IC: 8476A-PAUS101W

1¢:18:58

8 MHz/

Span 80 MHz
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® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 4.39 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.450440000 GHz
20 Offpet 11(5 dB OBW 36).640000p00 MHz
Temp 1| [T1 GBW]
Lio —1l15 gpm
1 2l.a18760p00 GHz
Pk
emp 2| [T1 CBW
o= |, VR et A N Pl S I !
- ol dbm
2| 455400p00 GHz

F-10

F-20

--30

k"

F-60

70

-80

Center 2.437 GHz

8 MHz/

Span 80 MHz

Date: 11.JUN.2015 16:19:58
® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 4.13 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.467680000 GHz
20 Offpet 11(5 dB OBW 36).640000p00 MHz
Temp 1| [T1 GBW]
10 =11 JBm
1 2| 433600p00 GE
W\/ﬂ”""“’\] 2| (T1 oBW) .
=3 |, TP, Pl
=1 O DI
2|.470240p00 GHz

F-10

F-20

AL

--60

I-70

-80

Center 2.452 GHz

Date: 11.JUN.2015
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16:20:47

Span 80 MHz
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